
Computational Water, Energy, and Environmental Engineering, 2017, 6, 281-303 
http://www.scirp.org/journal/cweee 

ISSN Online: 2168-1570 
ISSN Print: 2168-1562 

DOI: 10.4236/cweee.2017.63019  July 27, 2017 

 
 
 

Carbon Footprint Analyses of Wastewater 
Treatment Systems in Puducherry 

G. Vijayan1*, R. Saravanane2, T. Sundararajan2 

1Public Works Department, Puducherry, India  
2Department of Civil Engineering, Pondicherry Engineering College, Puducherry, India 

           
 
 

Abstract 
Carbon footprint analysis is a method to quantify the life cycle Greenhouse 
Gases (GHGs) emissions and identify the measure to reduce climate change 
impacts. The Intergovernmental Panel on Climate Change (IPCC) has identified 
[...]
to meet or even exceed this pledge based on its existing policy package and 
macroeconomic trends. Nevertheless, significant uncertainty surrounds the effective 
implementation of these policies and changes in the GDP composition [6]. 

The emissions of GHG from wastewater are from domestic and disposal from 
the industries. The total CO2 equivalent emissions from waste water generating 
sources in India in 2007 was 45 million tons, which is 82% of the total CO2 
equivalent emissions from the waste sector [7]. The total methane emitted in 2007 
was 1.9 million tons and N2O emitted was 15.8 thousand tons as shown in Table 2. 

In India, domestic wastewater has been categorized as urban high, urban low 
& rural, since the characteristics of the municipal wastewater vary from place to 
place depending on several factors such as economic status, food habits of the 
community, water supply status and climatic conditions of the area. In India, the 
wastewater treatment is provided only in Class I and II cities. Sewage contributes 
to 60% of the total pollution load in terms of biological oxygen demand which is 
beneficial if recovered through the anaerobic treatment process. 



G. Vijayan et al. 
 

286 

Table 2. GHG emission from waste water sector in India (Thousand tonnes). 

Activity CH4 N2O CO2 equivalent 

Domestic 861 15.8 22,979 

Industrial 1050 - 22,050 

Total 1911 15.8 45,029 

1.6. The GWP Values for the GHG 

Determination of carbon footprints of Wastewater Treatment Plants (WWTPs) 
with respect to greenhouse gas emissions, energy usage, energy production, and 
carbon credits are gaining interest. For the estimation of GHG emissions in a 
WWTP, the inventory of all GHGs emitted has to be considered and the appropriate 
global warming potential (GWP) for each gas has to be determined. The Global 
Warming Potential (GWP) of a GHG is the ratio of heat trapped by one unit 
mass of the gas compared to one unit mass of CO2 over a specified time period 
(typically 100 years). The GWP varies significantly based on the type of constituent 
GHG. A small quantity of gas emitted with a high GWP will have the same heat 
trapping potential as that of large quantity of gas emitted with low GWP [8]. 

The GWP varies significantly, depending on the type of gas. Therefore, a small 
quantity of gas emitted with a high GWP has a greater effect on the atmosphere 
than a gas with low GWP. For example one kilogram (kg) of N2O emitted will 
have the same heat trapping potential as 310 kg of CO2. The Global Warming 
Potential of GHGs produced in WWTPs as per IPCC, 2001, Research Triangle 
Institute, 2010 (USEPA) are shown in Table 3. 

The emissions of GHG in WWTPs are associated with both on-site and off-site 
sources. The on-site sources of GHG emission include liquid and solid treatment 
processes as well as the combustion of fuels and biogas for energy generation. 
The off-site sources include the production and transmission of electricity, 
fuel and chemicals for off-site use, as well as solid waste transportation and disposal 
such as landfill, composting and degradation of remaining constituents in 
liquid effluent. The GHG emission by on-site and off-site processes in aerobic, 
anaerobic and hybrid system of biological wastewater treatment plants is shown 
in Figure 4. 
 
Table 3. Global warming potential (GWP) of the GHGs. 

GHGs 
Chemical 
formula 

Lifetime in 
years 

Global warming potential for 
given time horizon (100 years) 

IPCC 2006 RTI (USEPA) 2010 

Carbon dioxide CO2 100 1 1 

Methane CH4 12 23 21 

Nitrous oxide N2O 114 296 310 

Source: RTI (USEPA)-Research Triangle Institutes International, United States Environmental Protection 
Agency. 



G. Vijayan et al. 
 

287 

1.7. Objective of the Study 

The objective of this study is to examine the emission of the greenhouse gases 
and the global warming potential due to the treatment of wastewater in  
Puducherry, India and to assess the possible reduction potential of GHG emissions 
to obtain carbon credit.  

2. Study Area and Present Scenario 

Puducherry, the erstwhile French Colony is a coastal city, located at 11˚58’12"N, 
79˚48’40"E and it is located at 162 km south of Chennai, India. The urban 
population of Puducherry as per 2011 census is 6.54 lakhs. Puducherry town has 
been provided with underground sewerage facilities partially as early as 1980 and 
the municipal wastewater has been treated with an oxidation pond of 2.9 MLD 
capacity at Karuvadikuppam, in the north western part of the Puducherry. Later 
on, three more oxidation ponds with treatment capacities of 2.9, 2.2, 4.8 MLD 
and two Upflow Anaerobic Sludge Blanket (UASB) reactors each having a  
capacity of 2.5 MLD were added. The installed capacity of all the existing STPs is 
17.8 MLD. The BOD removal efficiency of the oxidation ponds and UASBs are 
about 60% only. Rapid urbanization and limitation of available space have  
necessitated adopting modern treatment methods. Accordingly, three Sequencing 
Batch Reactors (SBRs), each having a capacity of 17 MLD have been provided at 
 

 
Figure 4. GHG emission by on-site and off-site processes in the biological wastewater treatment plants 
(NBR = no biogas recovery, WBR = with biogas recovery).  
Source: Water Science & Technology 2013, 67.5, p. 1163. 



G. Vijayan et al. 
 

288 

Karuvadikuppam, Dubrayapet and Kanakaneri. All these sewage treatment 
plants are small scale WWTPs with low carbon footprint. The sludge treatment 
and disposal not only concern environmental pollution problems, but also play a 
critical role in reducing the carbon footprint of the whole process. In other 
words, the energy content in organic matters in the wastewater is either  
converted to CO2 (or CH4) or wasted as sludge through the biological process. 
The sludge from all these processes are treated by aerobic composting in sludge 
drying yard and the digested sludge are used for land application. The location 
of the study area and the STP sites is shown in Figure 5.  

3. Methodology 
3.1. GHG Emissions 

Both aerobic and anaerobic wastewater treatment processes remove BOD5 and 
the bacteria in both processes also generate CO2, CH4 and N2O [9]. The  
methodology used to estimate GHG emissions is based on the Intergovernmental 
Panel on Climate Change (IPCC, 1996) Revised Guidelines for National Greenhouse 
Gases Inventory and the IPCC Good Practice Guidance and Uncertainty 
Management in National Greenhouse Gas Inventories. 

Aerobic: 

5 2 2 2BOD O Nutrients CO H O Biosolids+ + → + +  

 

 
Figure 5. Location map of the study area. 



G. Vijayan et al. 
 

289 

The anaerobic process is actually performed by heterotrophic bacteria in a 
2-step process as follows: 

5 2BOD Nutrients VFA s CO Acid-Forming Bacteria+ → +’  

2 4VFA s Nutrients CO CH Methane Bacteria+ → +’   

During aerobic treatment, ammonia ( 4NH+ ) or organic nitrogen is biologically 
oxidized to nitrites ( 2NO− ) and nitrates ( 3NO− ) by autotrophic bacteria through a 
process called nitrification. 2NO−  and 3NO−  can then be converted to nitrogen 
gas (N2) under anoxic conditions (i.e., where dissolved oxygen is absent) by 
heterotrophic bacteria through a process called denitrification. N2O is a 
by-product of the nitrification process and an intermediate product of the 
denitrification process. 

Nitrification: 4 2 2 3NH NH OH NO NO+ − −→ → →  
Denitrification: 3 2 2NO NO NO N− −→ → →  

3.1.1. Aerobic Treatment 
The aerobic treatment is the process in which the complex organic matter 
present in the wastewater is synthesized by the aerobic bacteria and converted 
into CO2. In aerobic treatment aeration is carried out either by diffused or 
submerged aerators in order to maintain adequate quantity of microorganism to 
oxidize the organic matters. Equalization, biochemical reactions and flocculation 
take place during aeration. The mixed liquor suspended solids shall be  
controlled to have sufficient concentration of aerobic bacteria or biomass. The 
aerated and well mixed liquor is subjected for sedimentation in the settling tank 
or clarifier. The excess sludge is removed from the setting tank. The activated 
sludge process is one of the most commonly used biological wastewater 
treatment system for treatment of both municipal and industrial wastewater.  
Sequencing batch Reactor system is known to be the pioneer of all activated 
sludge system and the SBR system operates in time rather than in space  
[10]-[15]. 

3.1.2. Anaerobic Treatment  
The organic matters are metabolized by methanogenic bacteria and synthesized 
in to new biomass or converted to CO2 or CH4 under anaerobic environment. 
Even though the growth of anaerobic bacteria is slower than the aerobic bacteria, 
the degradation of certain types of wastes by the anaerobic bacteria is more rapid 
than by the aerobic bacteria. During anaerobic digestion the acid- and CH4- 
forming (methanogenic) bacteria convert organic matter into a biogas consisting 
of approximately 60% - 70% CH4, 30% - 40% CO2, and trace amounts of N2, 
hydrogen (H2), hydrogen sulphide (H2S), and O2 [2]. The Upflow Anaerobic 
Sludge Blanket (UASB) is one of the efficient anaerobic treatment processes for 
treating both domestic and industrial wastewater. 

Anaerobic wastewater treatment system is a more advantageous than the 
aerobic processes because of its low energy consumption and sludge production 
[16]. When methane is used as an energy source, GHGs emissions in anaerobic 
treatment are lower than that of the aerobic technologies and this process has 



G. Vijayan et al. 
 

290 

the advantages of energy saving, biogas recovery and lower sludge production. 
Earlier it was viewed that anaerobic process was suitable for high-strength, high 
temperature wastewaters only, and that it required rigorous pH control and 
protection from toxic shocks. But recent researches have shown that anaerobic 
processes could also be applied to low strength wastewaters at low temperatures 
successfully. 

3.1.3. Oxidation Ponds 
Oxidation ponds or lagoons may be aerobic (shallow), anaerobic (deep) or 
facultative (medium depth) depending on the depth of the lagoons. In facultative 
lagoons aerobic condition will prevail due to aeration by the wind action and at 
the bottom of the lagoon anaerobic condition will prevail. Within the lagoon the 
generation of biomass occurs and accumulates at the bottom of the lagoon which 
is always in anaerobic condition. The CH4 is generated at the bottom of the 
lagoon and it travels upwards through the aerobic zone near the surface it is 
oxidized. The oxidation ponds are of different categories namely, aerobic, 
facultative and anaerobic ponds. In Puducherry there are four oxidation ponds 
having an area of 52,392 Sqm and an average depth of 1.2 m and the capacity of 
all the 4 oxidation ponds is 12.5 Mld. The average BOD removal efficiency in the 
oxidation ponds is from 50% to 60%. The emission of Greenhouse gases from 
the Oxidation ponds include CO2 and CH4 as the top surface of the oxidation 
pond is in aerobic zone and the bottom of the pond is in anaerobic zone. The 
stabilization ponds typically emit 85 g/m2 day of CO2 and 86 g/m2 day of CH4, 
with nitrous oxide levels significantly lower [17] [18]. 

3.1.4. Upflow Anaerobic Sludge Blanket (UASB) 
In an UASB reactor approximately 60% - 65% of the influent COD is converted 
to CH4, depending on the temperature and the characteristics of the sewage. The 
advantages of conversion of COD to CH4 are the reduction of the oxygen demand 
in the aerobic post-treatment unit and the CH4 can be utilized for the generation 
of heat and electricity. Though the UASB reactor has the advantage of having 
energy self-sufficient sewage treatment plant (STP) about (20% - 40%) of the 
CH4 produced in UASB reactors remains dissolved in the effluent. In most of the 
USABs the CH4 is emitted into the atmosphere instead of recovery and this leads 
to the reduction of the potential energy generation from the utilization of the 
produced biogas and emission of potent greenhouse gas (GHG) in to atmosphere 
[19]. The uncontrolled greenhouse gas emissions shall be avoided and 
non-flaring of captured CH4 shall be prohibited. If instead, all the energy is used, 
with the increasing energy prices and tradable CO2 credits, anaerobic sewage 
treatment will become an affordable investment for many developing countries. 

3.1.5. Sequencing Batch Reactor (SBR) 
The sequencing batch reactor technology is one of the most commonly used 
biological wastewater treatment processes at both municipal and industrial 
wastewater treatment plants. Even though there are many variations of activated 
sludge biological wastewater treatment processes, all the reactions take place in 



G. Vijayan et al. 
 

291 

the same reactor and the reactor serves as aeration and sedimentation tank [20]. 
In SBR, primary sedimentation, biodegradation and biomass separation take 
place within a single reactor. SBR is a time-oriented technology instead of 
space-oriented, which can be operated with great flexibility. Ease operation of 
SBR could be realized by controlling bacterial species which cause filamentous 
bulking, remove nutrient or hazardous organics. 

3.1.6. Greenhouse Gases (GHG) 
Carbon dioxide (CO2): The main source of CO2 in wastewater is from treatment 
process and electricity consumption. During aerobic process in activated sludge 
process, the emission of CO2 is from the breakdown of organic matter in the 
aeration tank. During anaerobic process the organic matter is converted in to 
biomass and again in to CO2 and CH4 through endogenous respiration. The 
other source of CO2 is from sludge digestion and combustion of digester 
combustion gas [21]. 

Methane (CH4): The main source of CH4 is during the anaerobic treatment of 
wastewater as well as from its sludge. The extent of emission of CH4 depends on 
the quantity of degradable organic material in the wastewater, the temperature, 
and the type of treatment system. The rate of CH4 emission increases with the 
increase in temperature. When the temperature is below 15˚C the methanogens 
are not active and there is almost no production of CH4. 

The Total CH4 emissions from domestic wastewater can be calculated as 
follows: 

( )4 iCH Emission BOD EF R= × −  

where,  
BODi is the total organic content in domestic wastewater in the calculation 

year (TPY); 
EF is the emission factor (kg CH4 (kg BOD)); 
R is the amount of recycled CH4 in the calculation year (CH4). 

EF Bo M= ×  

where,  
Bo, is the maximum CH4 generation capacity.  
M is the CH4 correction for domestic wastewater. 
Nitrous Oxide (N2O): The main source of N2O is from the degradation of 

nitrogen components in the wastewater. Direct emissions of N2O may be generated 
during both nitrification and denitrification process. Nitrification is an aerobic 
process during which the ammonia and other nitrogen compounds are  
converted into nitrates (NO3) and. Denitrification is the process which occurs 
under anoxic conditions in which the nitrate is converted in to nitrites NO2 and 
again in to nitrogen gas N2. Both processes can occur in the plant and in the water 
body that is receiving the effluent [21]. 

3.2. Estimation of GHG Emissions from Wastewater and Sludge  
Treatment Units 

The Research Triangle Institute International (RTI) has submitted a report to 



G. Vijayan et al. 
 

292 

the U.S. Environmental Protection Agency, in which the method of estimating 
CO2, CH4 and N2O emissions from biological wastewater treatment systems 
based on IPCC has been recommended. The equations provide a general means 
of estimating the CO2 and CH4 emissions directly from any type of wastewater 
treatment process assuming all organic carbon removed from the wastewater is 
converted to either CO2, CH4 or new biomass. There are different methods to 
quantify the life cycle greenhouse gases emissions. However the method adopted 
in this study is as per report of RTI International, submitted to the USEPA based 
on IPCC. 

3.2.1. Estimation of CH4 and CO2 Emissions from Wastewater 
In wastewater treatment process all organic carbon removed from the wastewater 
is converted to CO2, CH4, or new biomass. Aerobic wastewater treatment 
systems produce primarily CO2 during the process of wastewater treatment, 
whereas in anaerobic systems a mixture of CH4 and CO2 is produced. The  
estimation of direct emission of CO2 and CH4 can be done by the following 
equations [2]. 

( ) ( )
2 4

6
2 OD CO ww CHCO 10 Qww OD Eff CF 1 MCF BG 1 λ−  = × × × × × − × −   (3.1) 

( ) ( )
4 4

6
4 OD CH ww CHCH 10 Qww OD Eff CF MCF BG 1 λ−  = × × × × × × −     (3.2) 

The biomass yield λ can be determined from the following equation and when 
the biomass generation rate cannot be assessed, default values for the biomass 
yield provided in Table 4 and Table 5 can also be used. 

od

Qs MLVSSs CFs
Qww OD Eff CFc

λ ∗ ∗
=

∗ ∗ ∗
                 (3.3) 

3.2.2. Estimation of CH4 and CO2 Emissions from Sludge 
1) When the sludge is digested on-site, then there will be additional CO2 and 
CH4 and this is applicable for all sludge digesters. The estimation of GHG can be 
done by the following equations, when:  

a) The sludge digester is the only biological treatment process at the facility.  
b) Additional waste streams are fed to the sludge digester. 
c) Other physical/chemical treatment process are conducted on the sludge 

prior to the digester that alter the mass of carbon entering the digester. 

( )4

6
2 CH

44CO 10 Qs MLVSS CFs 1 MCFs BG
12

−  = × × × × × − × 
 

     (3.4) 

( )4

6
4 CH

16CH 10 Qs MLVSS CFs 1 MCFs BG
12

−  = × × × × × − × 
 

     (3.5) 

2) For most sludge digesters, the only solids entering the unit are those generated 
in the wastewater treatment system and for these cases, the following equations 
can be used to determine the sludge digester’s emissions based on the feed to the 
wastewater treatment process. 

( )2 4

6
2 OD CO CHCO 10 Qww OD Eff CF 1 MCFs BGλ−  = × × × × × − ×    (3.6) 



G. Vijayan et al. 
 

293 

( )4 4

6
4 OD CH CHCH 10 Qww OD Eff CF MCFs BGλ−  = × × × × × ×      (3.7) 

where,  
CO2 = CO2 emission rate (Mg CO2/hr); 
CH4 = CH4 emission rate (Mg CH4/hr); 
Qww = Wastewater influent flow rate (m3/hr); 
OD = Oxygen demand of influent wastewater to the biological treatment unit 

determined as either; BOD5 or COD (mg/L = g/m3); 
EffOD = Oxygen demand removal efficiency of the biological treatment unit; 

2COCF  = Conversion factor for maximum CO2 generation per unit of oxygen 
demand; 

4CHCF  = Conversion factor for maximum CH4 generation per unit of oxygen 
demand; 

MCFWW = methane correction factor for wastewater treatment unit;  

4CHBG  = Fraction of carbon as CH4 in generated biogas (default is 0.65); 
Qs = Waste sludge stream flow rate (m3/hr); 
Qww = Wastewater influent flow rate (m3/hr); 
MLVSSs = Mixed liquor volatile suspended solids concentration of the waste 

sludge stream (mg/L); 
λ = Biomass yield (g C converted to biomass/g C consumed in the wastewater 

treatment process). 

3.2.3. Estimation of N2O Emissions 
The amount of nitrogen present in the influent wastewater will determine the 
N2O generation potential. The treatment process will also affect the magnitude 
of the N2O emissions. N2O emissions for both aerobic and anaerobic processes 
using an average value for the percent of influent TKN emitted as N2O. 
 
Table 4. Default values for methane correction factor (MCF) and biomass yield (λ). 

Treatment system MCF λ 

Wastewater treatment processes 

Aerated treatment process (activated sludge system),  
well managed 

0 0.65 

Aerated treatment process, overloaded (anoxic areas) 0.3 0.45 

Anaerobic treatment process (anaerobic reactor) 0.8 0.1 

Facultative lagoon, shallow (<2 m deep) 0.2 0 

Facultative lagoon, shallow (>2 m deep) 0.8 0 

Sludge treatment 

Aerobic sludge digestion 0 λ from wastewater 
treatment process Anaerobic sudge digestion 0.8 